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Table 1. Slag composition and test result

Si02 --— :1600°C
e : Experimental

x :actual
. dust

No. 1 2 3 4 5

cao 32% 48 65.2 55 50

Si02 40 24 34.8 10 23 J?L o

MgO 8 8 - 15 - Ca0 50 caz CRe Alz03
AfR203 20 20 - 20 26

ear Fig.l. Compounds found in slag and brick
depth 1,9mm 1.9 3.0 0.45 0.15 : reaction zone
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